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Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Mumero Page / Pagina:
06005804 1/5
Date/Dia: 06/03/2006

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

srmer | Cliente:

-

PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer's Order / Cliente Orden - item N

Customer s Relerence / Relerancia cel cliente

Manufacturer's Works Order N

{ Confirmacion de Venta

086251/01
Manutacture Process / Proceso de fabricacion. Produst Type / Tipo de producto. Surface | Supedicie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification /
APT S5L/ASTM A106/ASME SALl(06/ASTM AS53

Normas o especificaciones.

Steel Grade [ Grado de acerc.
B/X42 PSL1

BISELADO NORMAL

Ends / Extremos. NORMAL BEVEL

Dimensions /[ Dimensiones
88.90 X 7.60 MM
3 1/2 X 0.300 INCH

Length { Lengitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity  Cantidad.

37 Pcs/pz

Mominal Weight / Peso Nominal
15.24 EG/M
10.25 LB/FT

|

TENSILE TEST /

ENSAYOS DE TENSTON

Specimen condition Specimen dimensions Tast Y. 5 U.T.S. ¥.5:
Condicion de la probela Dimensionas de la probeta temp Unit / Umidad WUnit £ Unicad f Elongation
HeatN® | Sample N Ls Type Size Temp. JKG/MM2 KG/MM2 U.LS Alargamiento
Colada N° | Muestra N* Tipo Loli] Tamafo o
mim Ensayo Required/Reguerido Required / Reguarido Required §% in 2 inches

TMin; Thin: iin %

[ Thia: Thiax

LMin: LMin: Max Ont.

' LMax: Lilas: %

40188 |502232|C/B Rec L 18.83 = 7.55 TA 33.97 47.83 0,71 39.40
41348 |510248|C/B Rec L 19.44 = 7.68 TA 32.60 47 .07 0.69 41.40

Cil: Round bar specimen / Cilindrica

Ls: Location of the sample / Localizacion de la muestra

CIB: Body / Cuerpo
Ori: Orientation [ Orientacion

RU: Upsel[ Aecalque

L: Longitudinal / Longitudinal

Rec: Strip specimen { Rectangular
T: Transverse / Transversal

TA: Room Temperature / Temp A EUL: Extension Under Load Method UTS: Ultimate tensile gth/ Max: Maximum / Maximo
Obt: Obtained / Obtenido ¥.S.: Yield strength f Fluencia LMin: Logitudinal Mini I Minimo Lang Liax: Longitudinal Maxi { Maximo Long
TMin: T / Minimo T al TMax: Transverse Maximum / Maximo Transversal Min: Minimum / Minima

aco entregee unia fatocopia dol misme; deberd garantizar la con

dad con ol ofgnal, y se hace responsalie por oo

a1 y saliglace 108 comeapondientes requerimie

sets e sequiremerts in all raspocty, This certificalis is issued iy a co

i the responsibility foe any uniawdul o not aliowed Use. Aoy alteration an

uterized System and it is vilid wilth electonic s
7 {alsification will be subjected 1o the faw.

+ On the orginal sodificate the irade-mark green calored

s Fste certificade so emite mediante un sisiema compolanzade v es valido con Airma electtdnica.  Fn el certiticado onignai &) Ingotipo

[ oichrironn|

yilegal o indebdo, G alteracion yio falsificacion serg sujata a b ey
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Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina:

06005804 2/5
Date/Dia:  06/03/2006

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

customer /Cliente: PLESA ANAHUAC ¥ CIAS, S.A. DE C.V. Customer s Order / Cliente Orden - ilem N Customer’s Relerence / Referancia del clisnte Manufacturer's Warks Ordar N* | Confinmacian de Venta
086251/01
vanulaciure Process ./ Proceso de fabrcacion Product Type / Tipo de producto. Suriace [ Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification | Nommas o especiiicaciones. Steel Grade | Grado de acero, Ends / Exrernos. NORMAL BEVEL
API 5L/ASTM A106/ASME SA106/ASTM A53 B/X42 PSL1 BISELADO NORMAL
Dimensions ( Dimensiones Length / Longitud. Quantity / Gantidad 37 Pcs/pz Mominal Weight / Peso Nominal
88.90 X 7.60 MM 6.00 / 6.50 MTS 15.24 KG/M
3 1/2 X 0.300 INCH 19.70 / 21.30 ET 10.25 LB/FT
HARDNESS TEST / ENSAYOS DE DUREZA |
Superficial Hardness / Dureza superficial. |
External/ Exlemna
Heat N* Sample Unit Unidad: BHN
Colada N* | Muestra N* Ls  §Req. Min: Req:. Max:
Resull Resultado
40188 |502232 C/B| 136
41348 (510249 C/B 128
Ls: Location of the sample [ Locallzacion de la muesira C/B: Body / Cuerpo R/U: Upset [ Recalque Req: Required / Requerido
Min: Minimum / Minimo Max: Maximum / Maximo
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heal N® Sample N Flatlening Tes!
Colada N* | Muestra N Ensayo do Aplastamiento

40188 |502232 |GOOD/BUENO
41348 |510249 |GOOD/BUENO

This = to certify hat the products described hers i were manufactured, samied, tested i and mets e requi in all respecta. Thes cestdicate is issued by a com weed system and It s valid with sectionic sgaature  On the ariginal cenifcate the rade-mark green colored

Tenaris' i stampad. 10 case the owner of tha onginal cenficate woudld release a copy of iginal one. tking upon imsell thi reapanaiility for any unlawiul or not allowed use, Aoy alteration a sty will b subjected Lo dhe law,

This cetificate |5 not a dec an of angin

Este gocunentn ool ados, probados wo inspeccionsdos de aciedo con @ especicacion o ieferenca y satsiace los cormesaonalentes requenmienios.  Este cenificado ECIANTE UM SEisTE compeAanzaco ¢ os valido con fama elecinriica.  En el cenilicaco o

Tenaris fverda) esid impreso en la hoa. & &l poseedor del ceriticado antrague ona 10Iecopa el mismo. deber garentizar la conformidad can el ofginal. y se hace responsable por cuakguier uso legal o indebido. Gu: ¢ Afteracion yo talslicanion sefa sijeta a la ley

Este corificatie Ao 85, nl pusde serusado, deciaration de oflgen. DRCA 777 04 O
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Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina:
06005804 315
pate/Dia:  06/03/2006

Tubos de Acero de México, S.A,
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

Gustomer Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.N. Customer’s Order / Cliente Orden - ltem N Customer s Felerence / Referencia del cliente Manulacturar's Works Order N* / Confirmacidn de Venla
086251/01
Manufacture Process ¢ Proceso de fabricacion Product Type !/ Tipo de producto. Surlace / Supericie.
SEAMI.ESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specilication / Normas o especificacionas Steel Grade /| Grado de acerc. Ends / Extremos,. NORMAL BEVEL
APT S5L/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADC NORMAT
Dimensions / Dimensiones Length / Longitud Quantity / Cantidad. 37 Pcs/pz Mominal Weight / Peso Nominal
88.90 X 7.60 MM 6.00 / 6.50 MTS 15.24 EG/M
3 1/2 X 0.300 INCH 19.70 / 21.30 FT 10.25 LB/FT
CHEMICAL COMPOSITION / COMPOSICTION QUIMICA.
Composition, % _{ Composicion %
C Mn Si Cr Mo s P i v Cu Al Sn As Nb Ti Ca B N
X160 %1000 X 19000
Heat H Max
Colada Min
Sample N° [P Max]
Muestra N° Min
40188 H 1 108 26 3 3 1s2 12 24 1 55 24 6 2 %L 2 16 ik, 32
502232 P 13 106 26 3 4 1 12 24 1 &0 26 4 2 L0k 3 i3 1 30
502232 P 12 106 26 3 4 1 13 23 1 57 25 3 1 2 3 12 i1 33
41348 H 13 109 22 3 35 2 21 26 I 39 27 & 2 i 3 14 1 30
510249 P 14 106 22 3 7.3 3 £ 20 23 1 32 29 3 1 ik 4 14 1 30
510249 P 14 106 21 3 1 2 i 22 1 20 28 3 1 1 3 12 ol 30
_\ H: Heat/ Colada P: Product/ Producto _

SUPPLEMENTARY INFORMATION / TNFORMACTON SUPLEMENTARTA

FABRICADO FOR SIDERCA .

LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE OUNA INYECCION FINAL DE UNA VARILLA DE SILICIURO DE CALCIO PARA OBTENER UMA FORMA GLOBULAR DE E
VENTUALES MICROINCLUSIONES.

MATERIAL LIBRE DE CONTAMINACION DE MERCURIO.

FABRICACION DE TUBO: LAMINADO EN CALIENTE ¥ SIN COSTURA.

This i5 4o gerify that the prod = ¥ ; sampled, need anc mests he reguirements inall respects. This ce

zed system and i is waikd willh olectronic

relegse & cop ity for amy urddudul o not altow: lication will be sutijacted 10 (e bw.

2005 & dcuerdo con 1A aspec chenfes

Mo, dobefd garantis

Este certilicada no g5, ni pued so 10, Lomo una declaracian de telgon

o O e ariginal cendieate the trace-mark green colored

tarizedn y es vdmio con Hima glectrdnica.  En el cenidicado oniginal el 1ogoips

DICA 777 (0]
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qm:m q—m Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa :
(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: e
06005804 4/5
pate/Dia:  06/03/2006

Gusiomer/Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C. V. Customer’s Order { Gliente Orden - item N* Customer’s Relerence | Roforencia del clienta Manulaclurer's Works Order N* / Confirmacion de Venta
086251/01

nanufacture Process/ Proceso da fabricacion Product Type / Tipo de producto. Surface /| Superficie

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
{Standard or Specification / Normas 0 especificaciones. Steel Grade / Gradoe de acero. Ends / Extremos. NORMAL BEVEL

API 5L/ASTM A106/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAIL

Dimensions ( Dimensiones Length / Longitud Quantity / Cantidad. 37 Pcs/pz Neminal Weight / Peso Nominal

88.90 X 7.60 MM 6.00 / 6.50 MTS 15.24 RG/M

3 1/2 X 0.300 INCH 1970 F 21,30 7T 10.25 LB/FT

SUPPLEMENTARY INFORMATION / INFORMACTON SUPLEMENTARILA

CONTROL VISUAL Y DIMENSIONAL: SATISFACTORIO.

NO REPARADC POR SOLDADURA.

LA DUREZA CUMPLE CON LA NACE MR-01-75 (22 HRC Max.) .
EDICION DE LA NORMA : ASME SA 106/01.

EDICION DE LA MORMA : ASME SA 53/01 Addendum 2003.
EDICION DE LA NORMA: API 5L, 43° Editiom 2004.

EDICION DE LA NORMA: ASTM A53/04a.

EDICION DE LA NORMA : ASTM Al06/04b.

TRATAMIENTO TERMICO: DIRECTO DE LAMINACION.

CONTROL NO DESTRUCTIVO: SATISFACTORIO.

METODO DE INSPECCION: E.M.T. (FULL LENGTH) LONG. (EXT.) NOTCH 5% (INT.) NOTCH 12.5%.
PROTECTOR EXTERNO: MC-PLASTICO CERRADO NO LEVANTABLE.

PRESION DE DRUEBA HIDRAULICA: 207 Kpa*100 = 3000 Psi (5 seg.)
TAMSA REF: 596689

This is tes sertify that tha produ

described hor in were manufactured. sampled, (ested, andios i witth (he. speci reteranced and mieets the saquinements In all respecta. This canificate is isseed by a o teni 26 System and it i valid with slectonic signature. On the originat corificate ine trace-mark green colarod

cation will be subjectoed o the kw.

Terars' is stamped. In cas, & would release copy of it, ha must altes! its confermity o the oeginal ane, taking upon Simsell e responsibility for any untawful ar nol allowsd use Ay alieration

A y satistaca los comespandientes fegu entos.  Este cetificado se

g ediante un sistema computarizade y es v

con fima electminicd.  En ol ceailicato ariginal ef logatipo.

Tenars (verde) ssta impreso enla boje. £ siginal, y S hace (esponsabie por cuakquier uso ingal o indebido. Cualuier aferacion ywo lalslicacion se sujeta a li ey

Este costiticatio no £8, 0| puede ser wsado, como una declarscin de oigen. DICA 777 D4 0]
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Tubes de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver, México

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

06005804

Page / Pagina:

515

(52) 229 989 1100 tel
(52) 229 989 1120 fax

Date/Dia: OQ\OQ\MDOO

Customer {Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N° Customer’s Relorence / Reierencia el cliente

Manulacturer's Works Order N° |/ Confirmacion de Venla

086251/01
Manulacture Process / Proceso de labricacién Product Type / Tipa de producto. Surface | Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specilication / Normas o especificacionss.
API 5L/ASTM Al06/ASME SA106/ASTM AS53

Steel Grade [ Grado de acero.
B/X42 PSL1

Ends / Extemos. NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones
88.90 X 7.60 MM
3 1/2 X 0.300 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quaniity ( Cantidad, 37 Pcs/pz

Nominal Weight / Paso Nominal
15.24 KG/M
10.25 LB/FT

TAMSA QUALITY DEPARTMENT STGNATURE

Quality System Certified
N* 110850

This 15 o cerity that The products described here in were manufactured), sampled, lested, andior mspected in accordance with the gpecitication referenced and meets the requ

i
ot in all resgits This e

Tenars iz slamped  In case the owner of the onginal certficate would release a copy ot

e st atest its corformity fo the o gnal one. faking upon himsell the responsiility for any unlawlul or not allowed use: Ary aferation andior ¥ will e

This gertilicata is rot a declaration of origin nor may il be used as 3 deciarstion of omgn,

Este documenta certiica que o5 productos descritos agul lueron ol

wo i do acuerdocon 3 especificacitn ge relerencia y salisiace 105

sued by a compuenzed system and 4 5 walld with electronic signatire On the onginal certifcale Ihe trade-mark green colored

jocted 1o the Law,

q Este ¢ s emile r i sistema

Terars (verde) estd mpreso en la hoje En cazo de que ef poseedor del cedificaco entreque una lotocopia del mismo, deberd garantizas ka contarmidad con el onginal, v 56 hace respansable por cuaguier uso Hegal o
Este cerificada no es, m peede ser usado, como una geclaracin de orgen,

ndebido. Cuabquier alteracion ywo 1aISECACION Seis SUjeta a la oy,

y &5 vaida con frma cleciidnica.  En él senifcads adginal # logolipo

_ DICA 777 04 Of




